For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 1 of 80
Air Intake

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
Air Intake

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number
KH-X-276-7
KH-47-082-01
KH-47-032-03
KH-47-083-01
KH-47-086-19
KH-47-094-11
KH-47-134-02
KH-45-041-07
KH-47-112-20
KH-25-113-07

Qty S/P/F

RPRRPRRPRRPRWORRRR

S
/P
/P

S

/P
/P

Page 2 of 80

Description

Wing Nut, 1/4-20
Cover, Air Cleaner
Seal, Cover
Element

Screw, Hex Hd, 10-32 X 15/16 Lg
Base, Air Cleaner
Tube, Air

Gasket, Air Horn
Spacer

Decal, Air Cleaner

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 3 of 80
Baffles and Shroud

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999

Baffles and Shroud

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number
KH-45-063-08
KH-47-063-10
KH-X-25-53
KH-47-086-08
KH-47-027-40
KH-47-126-23
KH-47-755-33
KH-47-063-06
KH-47-063-07
KH-52-086-11
KH-X-67-64
KH-X-25-20
KH-X-154-4

Qty S/P/F
1
1
1
1
1
1
1 /P
1
1
8
3 S
1
1

Page 4 of 80

Description

Baffle, Head

Baffle, Cylinder

Washer, Plain, 1/4

Screw, Pozidriv T.H., 1/4-20 X 1/2 Lg
Housing, Blower

Bracket, Duct

Kit, Duct [Includes Ref No. 4 & 11 (Qty 3)]
Baffle, Side Air

Baffle, Inner

Screw, Hex Wash Hd, 1/4-20 X 5/8 Lg
Screw, Hex Wash Hd, #10-32 X 7/16 Lg
Washer, Plain, 1/4

Screw, HC Sems, 5/16-18 X 1.25 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 5 of 80
Brakes and Connections

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
Brakes and Connections

Page 6 of 80

Ref#  Part Number Qty S/P/F  Description
1 761-3000 1 Brake Assy, Caliper
712-0107 2 S Nut, Hex Patch Lock, 1/4-20
736-3000 2 Washer, Flat, .281 X .75 X .105 Thk
736-0463 2 S  Washer, Flat, .281 X .625 X .052 Thk
2 761-3001 1 Disc, Brake
3  714-0868 1 S  Key, Woodruff #9, 3/16 X 3/4 Lg
4  747-3000 1 Rod, Brake
714-0474 1 S Pin, Cotter, 1/8 X 3/4 Lg
736-0185 1 S  Washer, Flat, .406 X .75 X .063 Thk
5 750-3024 1 Spacer, .375 X .465 X 1.0 Lg
712-3000 1 S Nut, Hex Center Lock, 3/8-16 GR5
712-3008 1 S Nut, Hex Jam, 3/8-16 GR5
6 703-0003 1 Plate, Brake Spacer
710-3000 2 S  Screw, Hex Cap, 3/8-16 X .75 Lg
712-3000 2 S Nut, Hex Center Lock, 3/8-16 GR5
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk
7  748-3006 1 S  Lever, Brake Rod
715-0114 1 S  Pin, Spirol Spring, 1/4 Dia X 1.5 Lg
8 703-0845 1 Pedal Assy, Clutch
715-0114 2 S  Pin, Spirol Spring, 1/4 Dia X 1.5 Lg
9 703-1393 1 Bracket, Parking Brake
712-0324 1 /P Nut, Hex Insert Lock, 1/4-20
736-3001 2 /P Washer, Wave, 1/4 Dia
10  724-3000 1 S Pad, Pedal
11  720-3019 1 S  Grip, Parking Brake
12 732-3039 1 Spring, Switch Operating
715-0114 1 S  Pin, Spirol Spring, 1/4 Dia X 1.50 Lg
726-3000 1 /P Nut, Speed
13  710-3015 1 /P Screw, Hex Cap, 1/4-20 X .75 Lg GR5
14  712-0291 1 S Nut, Hex Center Lock, 1/4-20

WWW.mymowerparts.com



10

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 7 of 80
Breather and Vent

11

WWW.mymowerparts.com



1204 S/N 756,300 - 799,999

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Breather and Vent

P
9]

—
H:

[

RPOOWOLO~NOUIRA,WNE

Part Number
KH-235048
KH-235631
KH-235047
KH-270146
KH-47-050-01
KH-231032
KH-275144
KH-47-096-01
KH-275220
KH-X-799-1
KH-47-326-04

Qty S/P/F

RPRRPRRRRRRRERER

P
/P
S

/P
/P

Page 8 of 80

Description

Gasket, Breather Plate
Plate, Breather
Reed, Breather
Baffle, Breather
Filter, Breather
Seal, Breather
Gasket, Valve Cover
Cover, Valve

Stud, 1/4-20 X 3-1/4
Palnut, 1/4-20

Hose, Breather

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 9 of 80
Caliper Brake Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 10 of 80
Caliper Brake Assembly

Ref#  Part Number Qty S/P/F  Description
761-3000 1 Brake Assy, Caliper
1 HH-9908225 1 S  Plate Assy, Stud
2 HH-0303017 1 Washer, Thrust
3 HH-1802434 1 Cam
4  HH-1403286 1 Plate, Actuator
5 HH-0603031 1 Spring, Compression
6 HH-0703275 1 S Ring, Retaining
7 HH-0103443 2 S  Screw, Hex Cap, 1/4-20 X 2.0 Lg
712-0107 2 S Nut, Hex Patch Lock, 1/4-20
736-3000 2 Washer, Flat, .281 X .75 X .105 Thk
736-0463 2 S  Washer, Flat, .281 X .625 X .052 Thk
8 HH-1108979 2 Bushing
9 HH-0603314B 2 Spring, Return
10 HH-9908229 1 S  Slide Assy, Carrier
11 HH-0307700 1 Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 11 of 80
Camshaft and Valves

4
,

14

H 5

-

. 6
4 |
Y
Ty —7

13

13 Q % 9
12
WWW.Mymow bt @1




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999

Camshaft and Valves

Ref #
1
2
3

4
5
6
7
8
9

10

11

12

13

14

Part Number
KH-47-010-11
KH-47-089-01
KH-275066
KH-275067
KH-47-380-09
KH-235838
KH-235008
KH-235011
KH-235168
KH-235010
KH-230020
KH-230011
KH-D-235327
KH-41-755-10
KH-X-702-3

Qty S/P/F

1
1
AR

>
Py

RPNONNRRRPRRNRRR

/P
/P
/P
/P
/P
S
S
/P
S
S
P
/P
P
S

Page 12 of 80

Description

Camshaft Assembly
Spring, Actuating
Spacer, .005

Spacer, .010

Pin, Camshatft

Valve, Exhaust

Valve, Intake
Retainer, Upper Spring
Spring, Exhaust Valve
Spring, Intake Valve
Rotator

Retainer, Spring
Tappet

Kit, Retainer

Plug, Cup

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 13 of 80
Carburetor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999

Carburetor
Ref#  Part Number

1  KH-25-155-02

2 KH-47-049-01

3 KH-X-770-1

4  KH-47-053-62

5 KH-47-041-05

6 KH-235415

7  KH-200383

8 KH-200380

9  KH-235006
10 KH-232555
11  KH-232556
12 KH-200375
13  KH-25-757-03
14  KH-25-041-02
15 KH-200376
16  KH-235448
17  KH-47-100-06
18  KH-200372
19 KH-47-853-09
20 KH-271030
21  KH-47-049-01
22  KH-47-079-10
23  KH-25-158-07

Qty S/P/F
1 /P
1 /P
2 S
1 S
1
1 /P
1 /P
1
1 S
1
1
1 /P
1 S/F
1 /P
1 /P
1 /P
1 S
1
1 S
1 /P
1 /P
1 /P
1 S

Page 14 of 80

Description

Connector, 90g Hose

Gasket, Carburetor

Screw, Sltd Hd, 5/16-18 X 1.0 Lg
Carburetor Assembly (For engines built
before Serial No. 1724400013)

Gasket, Air Cleaner (For engines built before
Serial No. 1724400013)

Needle, Main Fuel Adj (For engines built
before Serial No. 1724400013)

Spring, Main Fuel (For engines built before
Serial No. 1724400013)

Spring, Idle Fuel (For engines built before
Serial No. 1724400013)

Needle, Idle Fuel Adj (For engines built
before Serial No. 1724400013)

Spring, Idle Speed (For engines built before
Serial No. 1724400013)

Screw, ldle Speed Adj (For engines built
before Serial No. 1724400013)

Gasket, Bowl (For engines built before Serial
No. 1724400013)

Kit, Float (Includes Ref No. 14 & 15)
Gasket, Bowl Baffle (For engines built before
Serial No. 1724400013)

Pin, Float Hinge (For engines built before
Serial No. 1724400013)

Bowl, Fuel (For engines built before Serial
No. 1724400013)

Screw, Bowl Retainer (For engines built
before Serial No. 1724400013)

Gasket, Bowl Retainer Screw (For engines
built before Serial No. 1724400013)

Kit, Carburetor w/Linkage (For engines built
after Serial No. 1724400003)

Gasket, Carburetor (For engines built after
Serial No. 1724400003)

Gasket, Carburetor (For engines built after
Serial No. 1724400003)

Linkage, Carburetor (For engines built after
Serial No. 1724400003)

Bushing, Linkage Retaining - Yellow (For
engines built after Serial No. 1724400003)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999

Carburetor
Ref#  Part Number

24  KH-47-158-06
25  KH-25-086-27
26  KH-47-146-08
27  KH-25-194-01
28  KH-25-089-03
29  KH-47-144-21
30 KH-25-146-02
31 KH-25-089-02
32  KH-25-368-01
33 KH-25-089-04
34  KH-25-086-26
35 KH-47-090-38
36 KH-47-337-02
37 KH-25-041-04
38 KH-25-757-09
39 KH-25-104-01
40 KH-25-041-03
41  KH-25-100-05
42  KH-45-041-07

KH-25-757-01

KH-25-757-08

WWW.mymowerpar

Qty S/P/F
1 S
4 /P
1
1
1
1 S
1
1
1
1
1
1
1
1 /P
1 /P
1
1 /P
1 S
1 /P
1 /P
1 S

Page 15 of 80

Description
Bushing, Linkage Retaining - White (For
engines built after Serial No. 1724400003)

Screw, Throttle & Choke Plate (For engines
built after Serial No. 1724400003)

Plate, Choke (For engines built after Serial
No. 1724400003)

Ball, Choke Friction (For engines built after
Serial No. 1724400003)

Spring, Choke Friction (For engines built after
Serial No. 1724400003)

Shaft, Throttle w/Lever & Seal (For engines
built after Serial No. 1724400003)

Plate, Throttle (For engines built after Serial
No. 1724400003)

Spring, Idle Fuel (For engines built after
Serial No. 1724400003)

Needle, Idle Fuel Adj (For engines built after
Serial No. 1724400003)

Spring, Idle Speed (For engines built after
Serial No. 1724400003)

Screw, ldle Speed Adj (For engines built after
Serial No. 1724400003)

Lever, Choke (For engines built after Serial
No. 1724400003)

Jet, Main (For engines built after Serial No.
1724400003)

Gasket, Bowl (For engines built after Serial
No. 1724400003)

Kit, Float (For engines built after Serial No.
1724400003)

Bowl, Fuel (For engines built after Serial No.
1724400003)

Gasket, Bowl Retainer Screw (For engines
built after Serial No. 1724400003)

Screw, Bowl Retainer (For engines built after
Serial No. 1724400003)

Gasket, Air Cleaner (For engines built after
Serial No. 1724400003)

Kit, Carburetor Repair (For engines built
before Serial No. 1724400013)

Kit, Carburetor Repair (For engines built after
Seria{No. 1724400003)
S.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 16 of 80
Carburetor
Ref#  Part Number Qty S/P/F  Description
KH-25-757-05 1 Kit, Throttle & Choke Repair (For engines
built before Serial No. 1724400013)
KH-47-755-36 1 Kit, High Altitude Jet (For engines built after

Serial No. 1724400003)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 17 of 80
Clutch and Controls

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
Clutch and Controls

Ref #
1
2

10
11
12

13
14
15

16
17

18

19

20

Part Number

738-3062
748-3001
736-0300
710-0520
712-3000
715-3000
722-3000
703-0204
710-0751
736-0329
710-3034
726-3028
712-3000
736-0300
703-0794
710-3037
736-0300
712-3000
715-3000
741-3004
717-3000

710-3005
736-0185
712-3000
756-3000
710-3006
716-0115
714-0868
754-3000
703-0011
710-0805
736-3010
750-3001
712-3004
756-3001
736-0185
712-3005
747-3003
736-0275
714-0474
732-3003
710-3000
736-0185
712-3000
747-3004
710-3000
736-3004
747-3005
710-3000
736-0185
736-0169

Qty S/P/F

/P
S
/P
S
S

~~
_U

FPFEPEFENNNENNNNEDRNRPRARNDAEDDNDNDNDPRE
NOLLOVVOOONITNIO

/P

NOLOVINW

/P

nwm

RPRRPRRPRRPRRPRRPRRPRRPRRPRRREPRPRPRPRPRPRPRPRPREPRENRRERENNN
nwm 0p)

Page 18 of 80

Description

Shaft, Drive

Arm, Coupling

Washer, Flat, .385 X .88 X .063 Thk
Screw, Hex Cap, 3/8-16 X 1.50 Lg GR5
Nut, Hex Center Lock, 3/8-16 GR5

Pin, Spirol Spring, 1/4 Dia X 1-3/8 Lg
Disc, Flexible Coupling

Flange Assy, Drive Shaft

Screw, Hex Cap, 1/4-20 X .62 Lg GR5
Washer, Lock, 1/4 Dia

Bolt, Carriage, 3/8-16 X 1.25 Lg GR5
Retainer, Push-on Bolt, 3/8 Dia

Nut, Hex Center Lock, 3/8-16 GR5
Washer, Flat, .385 X .88 X .063 Thk
Coupler Assy (Includes Ref No. 6)
Screw, Hex Cap, 3/8-16 X 1.75 Lg GR5
Washer, Flat, .385 X .88 X .063 Thk
Nut, Hex Center Lock, 3/8-16 GR5

Pin, Spirol Spring, 1/4 Dia X 1-3/8 Lg
Bushing, Ball

Gear Box, Right Angle (Refer to Right Angle
Gear Box for Components)

Screw, Hex Cap, 3/8-16 X 1.25 Lg GR5
Washer, Flat, .406 X .75 X .06 Thk

Nut, Hex Center Lock, 3/8-16 GR5
Pulley, Drive 4L, 3.25 OD

Screw, Set, 5/16-18 X 3/8 Lg

Ring, Snap, .625 Dia

Key, Woodruff #9, 3/16 X 3/4

V-Belt

Arm Assy, Clutch

Screw, Hex Cap, 5/16-18 X 1.50 Lg GR5
Washer, Flat, .406 X .812 X .135 Thk HDN
Bushing, Clutch Arm

Nut, Hex Flange Lock, 5/16-18

Pulley, Drive-ldler

Washer, Flat, .406 X .75 X .063 Thk
Nut, Hex Flange Lock, 3/8-16

Rod, Clutch

Washer, Flat, .34 X .68 X .062 Thk

Pin, Cotter, 1/8 Dia X .75 Lg

Spring, Extension

Screw, Hex Cap, 3/8-16 X .75 Lg GR5
Washer, Flat, .406 X .75 X .06 Thk

Nut, Hex Center Lock, 3/8-16 GR5
Guide, Belt

Screw, Hex Cap, 3/8-16 X .75 Lg GR5
Washer, Flat, .406 X .87 X .105 Thk
Guide, Belt

Screw, Hex Cap, 3/8-16 X .75 Lg GR5
Washer, Flat, .406 X .75 X .06 Thk

WWW. mymovx?erwa?*t%“ eony®



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
Clutch and Controls

Ref #

21

22

23
24

25
26

27

Part Number

712-3017
719-3001
714-0474
736-3010
715-0114
717-3001

736-0185
710-3000
720-3000
756-3002
710-3006
716-0101
703-0013
710-0520
712-3000
736-0185
710-3000
703-0014
710-0520
710-3000
712-3000
736-0185

Qty S/P/F
S
S
S

/P
S

RPRRPRRRR

T 0OOMWT VIITVLOLO

DRWWRRPRNMAMRAMNRRRPRRRREPR
nwununwmT

Page 19 of 80

Description

Nut, Hex, 3/8-16 GR5

Lever, Neutral Return

Pin, Cotter, 1/8 Dia X .75 Lg

Washer, Flat, .406 X .812 X .135 Thk HDN
Pin, Spirol Spring, 1/4 Dia X 1.5 Lg
Transaxle (Refer to Transaxle for
Components)

Washer, Flat, .406 X .75 X .06 Thk
Screw, Hex Cap, 3/8-16 X .75 Lg GR5
Knob, Shifter

V-Pulley 4L, 6.25 OD

Screw, Set, 5/16-18 X 3/8 Lg

Ring, Snap, .75 Dia

Bracket, Transmission Mounting, RH
Screw, Hex Cap, 3/8-16 X 1.5 Lg GR5
Nut, Hex Center Lock, 3/8-16 GR5
Washer, Flat, .406 X .75 X .06 Thk
Screw, Hex Cap, 3/8-16 X .75 Lg GR5
Bracket, Transmission Mounting, LH
Screw, Hex Cap, 3/8-16 X 1.5 Lg GR5
Screw, Hex Cap, 3/8-16 X .75 Lg GR5
Nut, Hex Center Lock, 3/8-16 GR5
Washer, Flat, .406 X .75 X .06 Thd

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 20 of 80
Crankcase

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999

Crankcase
Ref # Part Number
KH-471512
1 KH-47-782-69
2 KH-230170
3  KH-235007-S
4  KH-234866
5 KH-47-422-05
6 KH-47-041-09
7  KH-47-146-07
8 KH-235376
9 KH-47-032-06
10 KH-X-159-2
11  KH-X-132-6
12 KH-235026
13  KH-235025
14 KH-235125-S
15 KH-X-230-11
16  KH-47-032-07
17 KH-236559

Qty S/P/F

NFRRPRFRPRPPADMRPNRPPAORPNDRERPR

/P
/P

S

/P

P
P

Page 21 of 80

Description

Engine, Complete

Block, Cylinder Assembly (Use Miniblock)
Insert, Exhaust Valve

Guide, Valve

Bearing, Governor Cross Shaft
Gasket, Shim

Gasket, Bearing Plate

Plate, Bearing

Bearing, Ball

Seal, Front Oil

Screw, HC Sems, 3/8-16 X 1.0 Lg
Screw, HC Sems, 1/4-20 X .50 Lg
Cover, Camshatft

Gasket, Camshaft Cover

Shaft, Governor Gear

Plug, Expansion

Seal, Rear Oil

Shaft, Balance Gear

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 22 of 80
Crankshaft

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 23 of 80
Crankshaft

Part Number
KH-47-142-32
KH-45-043-03
KH-47-030-01
KH-47-755-01
KH-X-269-34

Qty S/P/F  Description
Kit, Crankshaft (2-28/32 X 1-1/8 Tapped PTO)
/P Gear Assembly [Includes Ref No. 3 (Qty 2)]
Bearing, Needle
S  Kit, Spacer (Includes Ref No. 5)
Retainer

NFEPNDNPEP

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 24 of 80
Cylinder Head

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 25 of 80
Cylinder Head

Part Number
KH-47-015-06
KH-47-041-10
KH-47-445-02
KH-47-086-17
KH-270158
KH-270889

Qty S/P/F  Description
Head, Cylinder
S  Gasket, Cylinder Head
Strap, Lifting
Screw, Hex Hd, 3/8-16 X 1
S  Screw, HC 3/8-16 X 1-1/2
/P Washer, Plain, 3/8

CORRRRE

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 26 of 80
Dipstick




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 27 of 80

Dipstick

Part Number
KH-47-038-27
KH-41-153-01
KH-47-029-06
KH-235064
KH-X-131-2

Qty S/P/F  Description
Dipstick, 13-1/8"
/P O-Ring
Adapter, Oil Fill
Gasket
Screw, RH Sems, 10-24 X 1/2

WhRRRR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 28 of 80
Electric Start

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 29 of 80
Electric Start

Ref#  Part Number Qty S/P/F  Description
1 KH-41-098-04 1 S  Starter Assembly
2  KH-47-755-07 1 S  Kit, Drive (Includes Ref No. 3)
3  KH-47-755-13 1 Kit, Drive Parts
4  KH-41-227-03 1 S Cap, Drive End
5 KH-45-170-02 1 Armature
6 KH-41-227-04 1 Cap, Commutator End (Includes Ref No. 7)
7  KH-52-755-15 1 S  Kit, Brush
8 KH-41-086-19 2 Bolt, 1/4-20 X 5-1/16 Lg
9 KH-45-126-17 1 Bracket, Solenoid
10 KH-X-159-2 2 Screw, HC Sems, 3/8-16 X 1.0 Lg
11  KH-45-126-17 1 Brace, Tall
12 KH-X-67-62 1 Screw, Hex Wash Hd, 1/4-20 X .75 Lg
13  KH-X-67-83 1 S  Screw, Hex Wash Hd, 1/4-20 X .38 Lg
KH-237447 1 Decal, Strike Caution
KH-277356 1 Decal, 12-Volt Negative Ground
KH-25-450-03 1 Tag, Caution

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 30 of 80
Electrical

36

35

27/
’
4

& /s
N

NS

—
—r
( —
W
—
Y
—
()]
/
g /
/
ke \1‘\%\ 3
o 1{ NI )
f SN L I
: . \\ ;
7 -
) 7/ 7‘\ # N
// \\Z NE /L
(4
%
/ 117
¥ /# J—
/( 7\] 1ird
/i
¢ *L////L___A_ﬁ

FRAME
CROSSBRACE

-J-\~
S e
Ra o -
e ',:ﬁ‘.‘
PR 5 B
sl *,,dr_:
R w
AN "
N . "
s 1 s "
[ ~ .o
D .
a2

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 31 of 80
Electrical
Ref#  Part Number Qty S/P/F  Description
725-3138 1 Harness, Wire
1 725-3023 1 S  Ammeter
2  725-3058 1 S  Hourmeter
3  725-3026 1 S  Switch, Ignition Key
4  712-3013 1 /P Nut, Switch
5 759-3476 1 S  Key, Ignition (Set of 2)
6 725-3011 1 S  Fuse Holder
7  725-3120 1 S  Fuse, 20 Amp
8  725-0893 1 S  Switch, PTO
9 736-3003 1 /P Washer, Flat, .531 X .680 X .054 Thk
10 712-3014 1 /P Nut, Hex, 1/2-27 X .100 Thk
11  725-0894 1 S Relay
12 710-0751 2 /P Screw, Hex Cap, 1/4-20 X .62 Lg GR5
13 736-0222 4 S  Washer, Ext Lock, 1/4
14  736-0329 2 S  Washer, Lock, 1/4
15 712-3006 4 /P Nut, Hex, 1/4-20 GR5
16  725-3001 1 S  Solenoid
712-3010 2 S  Nut, Hex, 5/16-18 GR5
712-0349 1 /P Nut, Hex Mach, #10-32
736-0119 2 S  Washer, Lock, 5/16
17  735-3006 2 /P Boot, Switch
18  725-3060 2 S Switch w/Nut
19 703-1718 1 Bracket, Micro Switch
20 725-3145 1 Switch
21  710-3112 2 Screw, Hex Mach, #4-40 X .75 Lg
22  712-3052 2 /P Nut, Hex Insert Lock, #4-40
23  725-3061 1 S Battery
24  725-3078 1 S Cable, Positive Battery
25  725-0978 1 S Cable, Negative Battery
26  710-0703 1 /P Bolt, Carriage, 1/4-20 X .75 Lg
27  712-3006 1 /P Nut, Hex, 1/4-20 GR5
28  710-0451 1 /P Bolt, Carriage, 5/16-18 X .75 Lg
29  712-3010 1 S Nut, Hex, 5/16-18 GR5
30 703-0017 1 S  Strap Assy, Battery [Includes Ref No. 31 (Qty
2)]
31  747-3006 2 Hook, Battery Strap
32 725-3018 2 Lens Assy, Tail Light
710-3003 4 /P Screw, Pan Hd, #8-32 X .75 Lg
736-3018 4 Washer, Int Ext Lock, #8
712-0142 4 /P Nut, Hex Mach, #8-32
33  725-3020 2 S  Bulb, Light
34  725-3019 2 Cable Assy, Tail Light
35  725-3052 1 Cable, Engine Ground
36 732-3011 2 S  Spring, Headlight Retaining
37  725-0222 2 S Headlights
38 703-0166 2 /P Retainer, Headlight
710-3003 4 /P Screw, Pan Hd, #8-32 X .75 Lg
712-0142 4 /P Nut, Hex Mach, #8-32

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 32 of 80
Engine Mounting

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999

Engine Mounting

Ref #
1

abrwiN

~N O

Part Number

710-3011
712-3000
722-3003
722-3002
703-0559
722-3004
712-3006
703-0044
703-0565
710-3000
736-0169
710-0514
712-3005

AAhDDANMNANMNNDROODMNN

Qty S/P/F

P
S

Page 33 of 80

Description

Screw, Hex Cap, 3/8-16 X 2.25 Lg GR5
Nut, Hex Center Lock, 3/8-16 GR5
Insert, Rubber Mount

Mount, Rubber

Cradle, Engine Mount

Bumper, Snubbing

Nut, Hex, 1/4-20 GR5

Shim, Snubbing Mount

Bar, Engine Mounting

Screw, Hex Cap, 3/8-16 X .75 Lg GR5
Washer, Lock, 3/8

Screw, Hex Cap, 3/8-16 X 1.0 Lg GR5
Nut, Hex Flange Lock, 3/8-16 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 34 of 80
Exhaust

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 35 of 80
Exhaust
Ref#  Part Number Qty S/P/F  Description
1 KH-47-054-01 1 /P Elbow, Exhaust
2 KH-AC-1536 1 Nut, Lock

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 36 of 80
Fenders

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 37 of 80

Fenders
Ref#  Part Number Qty S/P/F  Description

1 703-0064 1 Fender
710-3092 6 Screw, Hex Flange Lock, 5/16-18 X .75 Lg
712-3009 6 S  Nut, Hex Center Lock, 5/16-18 GR5
710-3017 2 Screw, Hex Cap, 3/8-16 X .50 Lg GR5
736-0169 2 S  Washer, Lock, 3/8

2 703-0067 1 Cover
736-0185 1 S  Washer, Flat, .406 X .75 X .06 Thk
710-3000 1 S  Screw, Hex Cap, 3/8-16 X .75 Lg GR5

3 723-3006 1 /P Pad, LH Foot

4  723-3007 1 /P Pad, RH Foot

5 703-0864 1 Support, Fender
736-0275 4 S Washer, Flat, .34 X .68 X .063 Thk
710-3008 4 /P Screw, Hex Cap, 5/16-18 X.75 Lg GR5
736-3007 1 Washer, Int Ext Lock, 5/16

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 38 of 80
Flywheel

()
R
R

»
5
i

Lo

)i

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
Flywheel

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number
KH-X-46-3
KH-47-025-57
KH-52-114-02
KH-25-086-24
KH-25-112-04
KH-25-157-01
KH-25-086-21
KH-25-162-02
KH-52-755-61

Qty S/P/F
1
1
1 S
1
4
1
4
1
1 /P

Page 39 of 80

Description

Key

Flywheel

Washer, Plain, 1-3/8 OD

Screw, Hex Mach, 3/8-24 X 1-1/8 Lg
Spacer, 1/4 1D, 3/8 OD, 15/64" Wd
Fan

Screw, Hex Wash Hd, 1/4-20 X 5/8 Lg
Screen, Grass

Cup, Front Drive

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 40 of 80
Frame

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 41 of 80
Frame
Ref#  Part Number Qty S/P/F  Description
1 703-0018 1 Frame
711-3005 2 /P Bushing, Front Axle Pivot Pin
711-3009 1 Hub, Lift Handle Stop
2 703-0028 1 S Latch Assembly, Quick
711-3010 2 S Pin, Clevis, 3/8 Dia X 1.06 Lg
714-0507 2 S  Pin, Cotter, 3/32 Dia X .75 Lg
3 732-3002 1 S  Spring, Latch
4  738-3001 2 S  Bolt, Shoulder
736-3003 2 /P Washer, Flat, .531 X .688 X .054 Thk
736-0272 2 S  Washer, Flat, .510 X 1.0 X .060 Thk
5 759-3082 1 Cover, Frame w/Graphic (Includes Ref No. 9)
779-3394 1 Graphic, Caution
714-0115 1 S Pin, Cotter, 1/8 Dia X 1.0 Lg
703-0034 1 /P Stop, 2nd Gear
735-3001 1 Cover, Gear Shift
728-3001 5 Rivet, Pop
703-0032 1 Plate, Gear Shift
710-3007 4 /P Screw, Hex Wash Hd Tapp, #12 X .38 Lg
6  703-0035 1 Bracket, Angle Drive
710-3008 4 /P Screw, Hex Cap, 5/16-18 X .75 Lg GR5
712-3004 4 S  Nut, Hex Flange Lock, 5/16-18 GR5
736-0275 4 S  Washer, Flat, .34 X .68 X .062
726-3009 1 Clip, Cable
7  703-0036 1 Drawbar
710-3000 4 S  Screw, Hex Cap, 3/8-16 X .75 Lg GR5
736-3004 2 S  Washer, Flat, .406 X .875 X .105 Thk
736-0133 2 S  Washer, Flat, .406 X 1.25 X .100 Thk
736-0185 2 S  Washer, Flat, .406 X .75 X .06 Thk
8 703-0167 1 S  Screen, Lower Frame
726-3001 2 Nut, Speed, 5/16-18 Trd
710-3039 2 /P Screw, Hex Cap, 5/16-18 X .50 Lg GR5
710-0776 3 S  Screw, Hex AB Tapp, 1/4 X .62 Lg
9 703-0034 1 /P Stop, 2nd Gear
10 703-0828 1 Bracket, Height Indicator
728-0141 2 Rivet, .156 Dia X .250 Lg
779-3204 1 Graphic, Indicator Position
11 726-3013 1 Clip, Steering Bracket Cable
12 726-3008 1 /P Clip, Cable
710-3039 1 /P Screw, Hex Cap, 5/16-18 X .50 Lg GR5
712-3004 1 S  Nut, Hex Flange Lock, 5/16-18 GR5
13 710-3182 2 Screw, Adjustment, 1/2-20 X 1.0 Lg GR5
712-3029 2 /P Nut, Hex Jam, 1/2-20
14  723-3042 1 /P Bushing, Snap

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 42 of 80
Front Axle and Connections

STEERING ARM ”

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
Front Axle and Connections

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

759-3270
737-3000
750-3002
703-0083
703-0085
710-3020
712-3012
714-0111
710-3019
712-3011
714-3001
711-3018
712-3001
723-3000
711-3000
712-3002
714-0507

Qty S/P/F
1
3 S
2 S
1 S
1 S
2 P
2 S
2 S
1 P
1
1 S
1 P
4 S
4 S
1
4 S
4 S

Page 43 of 80

Description

Axle, Front [Includes Ref No. 2 (Qty 3)]
Fitting, Lube, 3/16 Drive
Spacer, Steering Knuckle
Knuckle, Steering - LH

Knuckle, Steering - RH

Bolt, Hex, 1/2-20 X 5.25 Lg GR5
Nut, Hex Castle, 1/2-20 GR5
Pin, Cotter, 3/32 Dia X 1.0 Lg
Bolt, Hex, 3/4-10 X 5.25 Lg GR5
Nut, Hex Castle, 3/4-10 GR5
Pin, Cotter, 1/8 Dia X 1.5 Lg
Rod, Tie

Nut, Hex Jam, 3/8-24 GR5

Ball Joint

Link, Drag

Nut, Hex Castle, 3/8-24 GR5
Pin, Cotter, 3/32 Dia X .75 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 44 of 80
Front Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 45 of 80
Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3056 2 S Tire, Soft-Trac, 16 X 6.5 X 8
1 734-3078A 2 S  Wheel Assy, Front [Includes Ref No. 2, 3 & 4]
2 737-0280 2 S  Fitting, Lube
3  734-3068 2 S  Valve, Tubeless Air
4  777-8680 2 Label, Inflation
5 741-3002 4 S Bearing, Wheel Ball
6 736-3011 2 /P Washer, Flat, .406 X 1.75 X .105 Thk
7  710-3000 2 S  Screw, Hex Cap, 3/8-16 X.75 Lg GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 46 of 80
Fuel Pump
6 2

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 47 of 80
Fuel Pump

Part Number
KH-47-559-04
KH-52-041-17
KH-X-25-63
KH-X-174-2
KH-25-155-02
KH-X-426-9
KH-25-353-01

Qty S/P/F  Description
S  Pump, Fuel [Includes Ref No. 2 & 3 (Qty 2)]
Gasket, Fuel Pump
/P Washer, Plain, 1/4
Screw, Pozidriv FH Sems, 1/4-20 X .75 Lg
/P Connector, 90
S  Clamp, Hose
Line, Fuel, 5-1/2in. Lg

RPNRRNR R

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 48 of 80
Fuel Tank and Related Parts

14

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
Fuel Tank and Related Parts

Ref #

(62} A WDNPEF

oo ~NOO

10

11

12
13
14
15

Part Number

751-3006
751-3008
751-0171
751-0226
723-3003
703-0057
712-3027
735-3004
726-0205

703-0049
712-3027
710-3013
736-0463
703-0052
736-0275
712-3007
703-0055
710-3002
736-0275
736-3007
726-3009
735-3003
723-3004
703-0568
710-0224
759-3330

Qty S/P/F
S
S
S

/P
S

/P

RPNRNRRRRRR

/P

RPRARRPRRPRPRPIAMNNNRPNNENNDNR
0p]

P

Page 49 of 80

Description

Tank, Fuel

Bushing

Valve, Shutoff w/Screen

Gauge, Fuel Cap

Gasket, Fuel Cap

Clamp, Fuel Tank

Nut, Hex Flange Lock, 1/4-20

Pad, Fuel Tank Adhesive, Loctite #495
Clamp, Hose

Line, Fuel -14 in. Lg (Order Bulk Fuel Line
Part No. 759-3330 10 ft. Lg)

Support, Fuel Tank

Nut, Hex Flange Lock, 1/4-20

Screw, Hex Cap, 1/4-20 X .50 Lg GR5
Washer, Flat, .28 X .62 X .052 Thk
Support, Fuel Tank Bottom

Washer, Flat, .34 X .68 X .062 Thk
Nut, Hex Jam, 5/16-18 GR5

Deflector, Heat

Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
Washer, Flat, .34 X .68 X .062 Thk
Washer, Int Ext Lock, 5/16 ID X .88 OD
Clip, Cable

Grommet

Seal, Heat Baffle, 56 in Lg

Shroud, Blower

Screw, Hex Wash Hd AB Tapp, #10 X .50 Lg

Fuel Line 10ft Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 50 of 80
Governor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
Governor

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number
KH-235476
KH-X-799-1
KH-47-090-20
KH-X-776-1
KH-47-158-06
KH-47-079-05
KH-25-158-07
KH-X-400-80
KH-A-235256-S
KH-A-235743-S
KH-237022
KH-25-468-01
KH-231355
KH-235496
KH-X-5-26
KH-X-20-1
KH-X-25-63
KH-275690
KH-X-51-8
KH-X-25-102
KH-235086
KH-48-755-10
KH-47-079-08
KH-235085
KH-X-384-2
KH-47-079-01
KH-X-132-9
KH-47-090-06
KH-47-112-19
KH-X-25-82
KH-X-132-1
KH-X-25-72
KH-47-090-25
KH-X-76-2
KH-X-72-4
KH-47-126-09
KH-232556
KH-47-237-02
KH-X-19-1
KH-X-15-5

Qty S/P/F

RPRRPRRPRRPRRPRRPRRPRRPRRPRRPRRPRPRPRRPRPRPRPRPRPREPRPONRRRPRRPRPRPRRPRRERRERRERRERERRRRR

P

TITITOLONLW

P

P
P

/P
P

/P

/P

Page 51 of 80

Description

Bushing, Governor

Palnut, 1/4-20

Lever, Governor

Screw, HC Sems, 1/4-20 X 1-1/4 Lg
Bushing, Linkage Retaining
Linkage, Governor

Bushing, Linkage Retaining
Spacer

Kit, Governor Cross Shaft

Kit, Governor Gear

Washer, Thrust

Washer, Plain, 1/4

Pin, Governor Stop

Spring, Governor

Screw, HC, 1/4-20 X 1-1/2 Lg
Washer, Lock, 1/4

Washer, Plain, 1/4

Washer, Wave

Screw, Sltd Pan Hd, #8-32 X 1/4 Lg
Washer, Plain, 1/4

Bracket, Speed Control

Kit, Clamp (Includes Ref No. 19 & 20)
Linkage, Throttle

Spacer

Spacer

Linkage, Choke

Screw, HC Sems, 1/4-20 X 1-1/4 Lg
Lever, Choke Control

Spacer

Washer, Plain, 3/8

Screw, HC Sems, 1/4-20 X 3/8 Lg
Washer, Plain, 1/4

Lever, Throttle Control

Nut, Hex, 1/4-20

Nut, Hex, #8-32

Bracket

Screw

Clamp

Washer, Lock, #10

Screw, FHM, #10-24 X 1/2 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 52 of 80
Hood and Grille

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
Hood and Grille

Ref #
1
2
3

o U1

10
11

12

13

14

15
16
17
18

19
20

Part Number

719-3003
703-0165
719-3002
726-3015
710-3021
703-0008
736-0119
710-3002
732-3001
703-0063
710-3004
747-3009
736-0185
712-3008
747-3010
736-0185
712-3008
719-3005
710-3015
712-3006
710-0578
736-0463
736-3006
732-3006
703-0081
736-0463
712-3044
703-0082
736-0463
712-3044
703-0059
779-3217
731-3059
710-3016
710-0227
736-0142
731-3003
759-3317
731-3053
703-0260
710-0111
712-0324
736-0463
712-0324
703-0046
710-3008
726-3009

Qty S/P/F  Description
Grille, Insert
Screen, Grille
Housing, Grille

Clip, Cable

Spring

NuLOLLLTOLTOHLOLLTTO

Support, Hood

Plate, Hood Hinge

Screw, Hex Cutting, 5/16-18 X .75 Lg
Hinge, LH - Hood

Washer, Flat, .406 X .75 X .063 Thk
Nut, Hex Jam, 3/8-16 GR5

Hinge, RH - Hood

Washer, Flat, .406 X .75 X .063 Thk
Nut, Hex Jam, 3/8-16 GR5

Page 53 of 80

Screw, Hex Washer Tapp, 5/16-18 X .62 Lg
Retainer, Grille Housing

Washer, Lock, 5/16

Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5

/P Screw, Hex Cap, 1/4-20 X .75 Lg GR5

/P Nut, Hex, 1/4-20 GR5

/P Screw, Phillips Drive Mach, 1/4-20 X 1.5 Lg
S  Washer, Flat, .25 X .62 X .052 Thk

/P Washer, Int/Ext Lock, 1/4 Dia

S Panel, LH - Side

Hood

S  Seal, Edge

Spring, Side Panel

Label, Oil Change

Ornament, Hood

Screw, Pan Hd Tapp #8-18 X .25 Lg

/P Screw, Hex Wash Hd Tapp, #8 X .50 Lg
S  Washer, Flat, .281 X .50 X .063 Thk

S  Washer, Flat, .251 X .62 X .052 Thk
Nut, Wing, 1/4-20
Panel, RH - Side
S  Washer, Flat, .251 X .62 X .052 Thk
Nut, Wing, 1/4-20

Kit - Hood Label [Includes Ref No 17 (Qty 2)]
S  Graphic, Cub Cadet Script w/Adhesive
Support, Steering Column

/P Bolt, Carriage, 1/4-20 X 1.25 Lg

/P Nut, Hex Insert Lock, 1/4-20

S Washer, Flat, .251 X .62 X .052 Thk

/P Nut, Hex Insert Lock, 1/4-20

Pedestal

P ARNRPRPRRPRPNRRPRRPRRPRPRRPRPRPRPRPRPREPREPREPRENNNRPEPREPNNREPNNREPNNNADNMNNRRRRR
0p]

Clip, Cable

WWW.mymowerparts.com

/P Screw, Hex Cap, 5/16-18 X .75 Lg GR5



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 54 of 80

Ignition
13

12

11

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
Ignition

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number
KH-47-584-01
KH-X-25-79
KH-X-156-1
KH-210281
KH-237878
KH-X-778-1
KH-X-728-1
KH-X-67-59
759-3333
KH-41-403-05
KH-X-132-4
KH-236602
KH-236473
KH-47-518-33

KH-47-518-44

Qty S/P/F

RPRRPNRRPRRPRRPAMNRRNONRE

S

Page 55 of 80

Description

Ignition Module

Washer, Plain, #10

Screw, HC Sems, 10-24 X 7/8 Lg
Clip, High Tension Lead

Kit, Stator

Screw, Pozidriv Pan Hd Sems, 10-24 X 3/4 Lg
Clip, Lead

Screw, Hex Wash Hd, 8-32 X 3/8 Lg
Spark Plug

Regulator, Rectifier

Screw, HC Sems, 1/4-20 X 1.0 Lg
Connector, Regulator

Connector, Lead

Lead, Module to Connector (11"-14
gauge-uninsulated push-on tab)

Lead, Regulator to Connector (15"-18
gauge-uninsulated push-on tab, insulated
push-on tab)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 56 of 80
Implement Lift Handle

" www.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
Implement Lift Handle

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

15
16
17
18
19

Part Number

720-3002
732-3005
711-3015
711-3124
720-3013
703-0841
715-3020
715-3025
726-3005
738-3043
703-0836
747-3011
711-3016
703-0080
710-0514
736-3010
712-3000
736-3009
720-3014
703-0189
720-3005
715-3002

RPRRPRRPRRPNNNRRRRREPRPRRPORRRRRR

Qty S/P/F

S
/P
S

/P
P

P
/P
P

Page 57 of 80

Description

Pointer, Lift

Spring, Lift Handle

Pin, Lift Handle Float

Pin, Float Lock

Grip, Lift Handle

Handle, Lift

Pin, Roll, 3/8 Dia X 2.0 Lg

Pin, Roll, 3/16 Dia X 3.0 Lg

Plug, Button

Rockshaft

Lift Assembly, Rockshaft

Rod, Handle

Rod, Handle Release

Ratchet, Handle

Screw, Hex Cap, 3/8-16 X 1.0 Lg GR5
Washer, Flat, .406 X .812 X .134 Thk (HDN)
Nut, Hex Center Lock, 3/8-16 GR5
Washer, Flat, .344 X .532 X .06 Thk (HDN)
Cap, Float Lock Pin

Cam, Lift Handle Stop

Knob, Torque

Pin, Spirol Spring, 5/16 X 1.5 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 58 of 80
Muffler and Air Duct

10

WWW.mymowerparts.com



1204 S/N 756,300 - 799,999

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Muffler and Air Duct

P
9]

—
H:

[ERN

QWO ~NOUIRA,WNE

Part Number

703-0561
703-0564
751-3062
726-3016
710-3025
736-0159
779-3225
710-3010
736-0463
710-3088

ARhNORRRRRRBR

Qty S/P/F

P
/P

/P
/P
S

/P
S

Page 59 of 80

Description

Duct Assy, Air

Duct, Top Air

Muffler

Clamp, Muffler

Screw, Hex Cap, 5/16-18 X .62 Lg GR5
Washer, Flat, .344 X .875 X .06 Thk
Label, Caution: Hot Surface

Screw, Hex Flange, 1/4-20 X .25 Lg
Washer, Flat, .28 X .62 X .06 Thk
Screw, Hex Sems, #10-32 X .38 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 60 of 80
Oil Pan

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 61 of 80
Oil Pan
Ref#  Part Number Qty S/P/F  Description
1 KH-235353 1 /P Gasket, Oil Pan
2  KH-47-199-09 1 /P Pan, Oil
3  KH-X-708-1 1 /P Plug Drain w/Fiber Gasket, 3/8-18 N.P.T.F.
4  KH-X-159-4 4 Screw, HC Sems, 3/8-16 X 1-1/2 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 62 of 80
Pedestal, Instrument Panel and Engine Controls

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 63 of 80
Pedestal, Instrument Panel and Engine Controls

Part Number

703-0046
731-3010
710-3009
735-3002
746-3011
703-0566
746-3002

Qty S/P/F  Description
Pedestal
Panel, Instrument
/P Screw, Pan Hd Cutting, #10-24 X .75 Lg
Grommet, Instrument Panel
S Choke Cable w/Nut
Plate, Throttle Closure
/P Control, Throttle

RPRRRORR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 64 of 80
Piston and Rod (Engine S/N after 1729900003)

@

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 65 of 80
Piston and Rod (Engine S/N after 1729900003)

Ref#  Part Number Qty S/P/F Description
1 KH-45-067-24 1 Connecting Rod (Std)
KH-45-067-25 1 Connecting Rod (.010)
2 KH-47-874-16 1 Piston w/Ring Set (Std) [Includes Ref No. 3
(Qty 2) & 4]
KH-47-874-17 1 Piston w/Ring Set (.003)
KH-47-874-18 1 Piston w/Ring Set (.010)
KH-47-874-19 1 Piston w/Ring Set (.020)
KH-47-874-20 1 Piston w/Ring Set (.030)
3 KH-47-018-01 2 /P Retainer, Piston Pin
4  KH-47-018-01 1 /P Ring Set (Std & .003)
KH-47-108-02 1 Ring Set (.010)
KH-47-108-03 1 Ring Set (.020)
KH-47-108-04 1 Ring Set (.030)
KH-47-522-96 1 S  Short Block
KH-47-782-69 1 Miniblock
KH-47-755-27 1 Gasket Set w/Seals
KH-47-004-02 1 Gasket Set w/o Seals

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 66 of 80
Piston and Rod (Engine S/N Before 1729900013)

@

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 67 of 80
Piston and Rod (Engine S/N Before 1729900013)

Ref#  Part Number Qty S/P/F Description
1 KH-47-067-09 1 /P Connecting Rod (Std)
KH-47-067-10 1 /P Connecting Rod (.010)
2 KH-47-874-06 1 /P Piston w/Ring Set (Std) [Includes Ref No. 3
(Qty 2) & 4]
KH-47-874-07 1 Piston w/Ring Set (.003)
KH-47-874-08 1 /P Piston w/Ring Set (.010)
KH-47-874-09 1 /P Piston w/Ring Set (.020)
KH-47-874-10 1 /P Piston w/Ring Set (.030)
3 KH-47-018-01 2 /P Retainer, Piston Pin
4  KH-235889 1 S Ring Set (Std & .003)
KH-235890 1 S Ring Set (.010)
KH-235891 1 S Ring Set (.020)
KH-235892 1 S Ring Set (.030)
KH-47-522-96 1 S  Short Block
KH-47-782-69 1 Miniblock
KH-47-755-27 1 Gasket Set w/Seals
KH-47-004-02 1 Gasket Set w/o Seals

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 68 of 80
PTO Clutch

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
PTO Clutch

P
9]

—
H:

O©CoOoO~NOOUT,~,WNE

Part Number

717-3044
759-3300
759-3301
759-3304
759-3305
759-3306
710-3030
736-0171
736-3086
726-3008
736-3017
710-3029
714-0119

Page 69 of 80

S PTO Clutch (Includes Ref No. 1, 2, 3,4 & 5)

Screw, Hex Cap, 7/16-14 X .75 Lg GR5

Washer, Ext. Lock, .45 X .75 X .035 Thk

/P Screw, Hex Cap, 7/16-20 X 1.25 Lg GR5

Qty S/P/F  Description
1
1 S Field
1 Rotor
1 Armature
1 Drum, Brake
1 /P Spring & Nut Kit
4
4 S  Washer, Lock, 7/16
4
1 /P Clamp, Cable
1 /[P Washer, Flat, .47 X 1.5 X .225 Thk
1
1 S Key, Square, 1/4 X .75 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 70 of 80
Rear Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 71 of 80
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3012 2 Tire, Soft-Trac, 23 X 10.5 X 12
1 734-3013 2 S Rim, Rear Wheel
2 734-3068 2 S  Valve, Tubeless Air
3 777-8680 2 Label, Inflation
4  703-0015 2 Hub, Rear Wheel
5 714-3000 2 Key, #18, 1/4 X 1-1/8 Lg
6 736-3002 2 Washer, Flat, 1.031 X 2.0 X .054 Thk
7 716-0102 2 S Ring, Retaining, 1.0 Dia
8 710-3027 10 /P Bolt, Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 72 of 80
Right Angle Drive

@-—.——12

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
Right Angle Drive

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

717-3000

TC-770026A

TC-778046
TC-776188
TC-776187
TC-772035
TC-788028
TC-780034
TC-780024
716-3014

716-3001

TC-788029
TC-788030
TC-792025
TC-786029

TC-788031
TC-792026

Qty S/P/F  Description
1 Drive Assy, Right Angle
1 Housing, Right Angle Drive
2 /P Gear, Miter
1 Shaft, Input
1 Shaft, Output
1 Cover
1 /P Gasket, Cover
3 /P Bearing, Ball
1 /P Bearing, Ball
1 Ring, Snap
1 S Ring, Snap
1 S  Seal, OIl
1 S  Gasket, Cap
4 /P Screw, Rd Hd Tap, 1/4-20 X 1/2
1 /P Cap & Seal Assy, Retainer (Includes Ref No.
16 & 17)
/P Seal, Ol

AP

WWW.mymowerparts.com

Page 73 of 80

/P Screw, Hex Hd, 1/4-20 X 7/8 Lg



14

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 74 of 80
Seat and Support

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
Seat and Support

Ref #
1

wiN

O©oo~NO O

10
11

12
13

14

Part Number

759-3348
710-3008
736-0242
779-3348
703-0068
710-3002
736-3070
703-0069
735-3005
736-0242
712-3010
779-3296
703-0074
710-0224
726-3004
710-0224
732-3004
720-3001
703-0070
710-3000
736-0169
703-0072
710-3000
736-0169

Qty S/P/F  Description

Graphic, Caution
/P Spring, Seat

/P Cap, Spring

NNRFPNNRRPRPRPRPNRPRPAANPRARANRPRAINRE

WWW.mymowerparts.com

Bracket, Pivot - LH
S  Screw, Hex Cap, 3/8-16 X 3/4 Lg GR5
S  Washer, Lock, 3/8
Bracket, Pivot - RH
S
S

Page 75 of 80

S  Seat w/Graphic (Includes Ref No. 2)
/P Screw, Hex Cap, 5/16-18 X .75 Lg GR5
/P Washer, Bell, .345 X .88 X .06 Thk

S  Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
/P Washer, Flat, .344 X 1.5 X .105 Thk
Cover, Battery Box
Bumper, Hood Adhesive, Loctite #495
/P Washer, Bell, .345 X .88 X .06 Thk
S Nut, Hex, 5/16-18 GR5
/P Label, Booster Battery
Channel, Switch Actuator
S  Screw, Hex Wash Hd AB Tapp, #10 X .50 Lg
Nut, Spring, #10 X 1.88 Lg
S  Screw, Hex Wash Hd AB Tapp, #10 X .50 Lg
/P Spring, Compression

Screw, Hex Cap, 3/8-16 X 3/4 Lg GR5
Washer, Lock, 3/8



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999
Steering

5.C0M

23

24

Page 76 of 80




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999

Steering
Ref#  Part Number Qty S/P/F  Description
1 731-3001 1 /P Cap, Steering Wheel
2 721-3000 1 /P O-Ring
3  731-3000 1 /P Wheel, Steering
4  723-3040 1 /P Seal, Column
5 712-3056 1 /P Nut, Hex Jam, 5/8-18
6 703-1030 1 Shaft/Cam Assy
7 741-3021 2 S Retainer Assy, Ball
8 703-1029 2 S  Cup, Bearing
9 719-3053 1 S  Plug, Adjusting
10 714-0474 1 S Pin, Cotter, 1/8 Dia X .75 Lg
11 741-3023 1 S  Bearing, Column
12 703-1027 1 S  Housing/Tube Assy (Includes Ref No. 13)
13  748-3008 2 Bushing
14  736-3029 1 /P Washer, Flat, .781 X 1.25 X .027 Thk
15 711-3208 1 Shaft, Pivot
16  737-3001 1 /P Fitting, Lube, 3/16 Drive Type
17 723-3039 1 S  Seal, Grease
18 703-1031 1 Retainer, Seal
19 703-1082 1 Arm, Steering
20 711-3149 1 S  Follower, Cam
21  712-3062 1 Nut, Hex Jam, 9/16-18
22  712-3063 1 Nut, Hex Crown Lock, 5/8-18
23  723-3000 2 S Ball Joint
712-3002 2 S  Nut, Hex Castle, 3/8-24 GR5
714-0507 2 S  Pin, Cotter, 3/32 Dia X .75 Lg
24  711-3000 1 Link, Steering Gear Drag
712-3001 2 S Nut, Hex Jam, 3/8-24 GR5
25 703-1085 1 /P Steering Gear Assy [Includes Ref No. 4, 5, 6,
7 (Qty 2), 8 (Qty 2), 9, 10, 11, 12, 14, 15, 16,
710-3001 2 /P Screw, Hex Cap, 3/8-16 X .88 Lg GR5
736-0169 2 S  Washer, Lock, 3/8

Page 77 of 80

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 78 of 80
Transaxle

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999 Page 79 of 80
Transaxle
Ref#  Part Number Qty S/P/F  Description
717-3001 1 Transaxle (TC-2342A)
1 716-3007 1 S Ring, Snap
2 TC-792001 1 /P Ring, Quad
3 TC-792049 1 Pin, Roll
4  TC-784093 1 Housing, Shift Lever
5 TC-784094 1 Keeper, Shift Lever
6 TC-784300 1 Lever, Shift
7 TC-784054 1 Rod Assy, Shift (Includes Ref No. 8, 9, 10, 11
& 24)
8 TC-792003 2 /P Spring
9 TC-792004 2 Ball, Steel
10 TC-784004 2 Fork, Shifter
11  TC-784055 1 Rod, Shifter (3rd & 4th)
12 TC-784056 1 /P Rod Assy, Shift (Includes Ref No. 8, 9, 10, 13
& 24)
13  TC-784057 1 Rod, Shifter (Low)
14  TC-774080 1 Axle, 14-9/64" Lg
15 TC-774384 1 Axle, 11-19/32" Lg
16  TC-780042 6 Washer, Thrust
17  TC-792005 16 Screw, Hex Hd, 1/4-20 X 2.5 Lg
18 TC-792006 16 Lockwasher, Split, 1/4 Dia
19 TC-778033A 1 Gear, Ring
20 TC-786019 1 Pin, Drive
21  TC-786027 2 Block, Drive
22  TC-778197 2 Pinion, Bevel
23 TC-776029A 1 Shaft & Gear, Brake
24  716-0865 2 /P Ring, Snap
25 TC-776189A 1 Shaft & Bearing Assy, Pinion (Includes Ref
No. 26)
26 TC-780018 1 Bearing, Needle
27 TC-778034 1 Cluster Assy, Gear (Includes Ref No. 28)
28 TC-780053 3 Bushing
29 TC-784074 1 Stop, Shifter
30 TC-788023 1 /P Gasket, Case & Cover
31 TC-788022 1 Gasket, Shift Lever Housing
32 TC-778019A 1 /P Gear, Shifting (3rd & 4th)
33 TC-778020 1 Gear, Shifting
34 TC-778231 2 Gear, Bevel
35 TC-778037 1 Gear, Idler
36 TC-778035A 1 Cluster Assy, Gear [Includes Ref No. 28 (Qty
2)]
37 TC-786024 1 Spacer
38 716-3001 2 S Ring, Snap
39 TC-776067 1 Shaft, Input
40 TC-778024A 1 Spur Gear, Input Shaft
41  TC-780052 2 /P Washer, Thrust
42  TC-788021 2 /P Seal & Retainer Assy, Oil (Includes Ref No.
45)
43  TC-778036 Gear, Output

44 TC-776028 \z\nAPW. mymower ﬂgﬂé) EBIN



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1204 S/N 756,300 - 799,999

Transaxle

Ref #
45
46
47
48

49

50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69

70

71
72
73
74
75
76
77

Part Number

TC-788008
TC-782025
TC-782059
TC-772076

TC-770068

TC-792007
TC-786026
TC-792037
TC-792019
TC-780049
TC-780140
TC-780024
TC-780047
TC-780050
TC-780046
TC-788025
TC-780001
TC-776031
TC-780048
TC-776030
TC-786025
TC-778016
TC-778038
TC-780039

TC-774072A

TC-774071A

TC-780041
TC-788024
TC-780007
TC-780051
TC-792010
TC-780075
TC-780107

Qty S/P/F
3 /P
1
1
1
1

12
2 /P
8
1
2
3
1 /P
2
2
1
1 /P
1
1
1
1 /P
1
1
1
2
1
1
2
2 /P
1 /P
1 /P
1
2
1 /P

Page 80 of 80

Description

Seal, Oil

Housing, Axle, 8.360 Lg

Housing, Axle, 5.781 Lg

Cover Assy, Transaxle (Includes Ref No. 54,
55, 57, 59 & 63)

Case Assy, Transaxle (Includes Ref No. 54,
55, 57 & 63)

Screw, Flanged Hex Hd, 1/4-20 X 3/4
Pin, Dowel

Screw, Hex Hd Sems, 5/16-18 X 1.0
Plug, Magnetic Drain

Bearing, Needle

Bearing, Needle

Bearing, Ball

Bearing, Needle

Bearing, Ball

Bearing, Needle

Seal, Oil

Washer

Shaft & Pinion

Bearing, Needle

Shaft, Reverse Idler

Spacer, Reverse ldler

Idler, Reverse

Spur Gear (22 teeth)

Bearing, Thrust

Carrier Assy, Differential (Includes Ref No.
71)

Carrier Assy, Differential (Includes Ref No.
71)

Bushing

O-Ring
Washer, Thrust
Washer, Thrust
Plug, Pipe
Race, Thrust
Washer

WWW.mymowerparts.com



